A ABE L

Test Summary

I it Bk H TR S
Report No. REN-ENGARl-400 Date of test report | 2o>1. 2. 1 Sample name | Rechargeable Li-ion Battery
P B ] B B 387V 087Wh | JRE (g)
Sample model 361-00143-00 Specification 226mAh mass (g) S8
FE RN REBRAVRNBEEN, BIEEFHRKH
Appearance Silver nylon/Al/PP compound film, bag yellow high temperature tape.
1155 7 44 7 ARSEHTRBIRAREL A FRA ]
Manufacturer Name Dongguan Amperex Technology Limited
il 4 R Ak H [ AR AR SE AR L RERE ) Tk Pl 1 5
HE R B Manufacturer West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City,
Manufacturer address Guangdong Province, P. R. China
Information FERReR =Y LT TR A )
Télephigns N +86-(0)769-8898 9338 E-mail SSL-Reception@ATLBattery.com
4k
Website www.atlbattery.com
SR EAH ARSEHEIRHEA IRA R PO S
Lab Name Dong guan Amperex Technology Limited Central Lab
i ) R AR TS AR LIRS Tk PR 1 %
U M hk _ . ;
Sy Lol West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City,
L.ab Infotiation Guangdong Province, P. R. China
%5 g HL T A o
Peliphtins Nl +86-(0)769-8898 9149 E-mail Lab-Service@ATLBattery.com
Wl?bifi:te www.atlbattery.com
3 WAL A 4477 S SR BRI A BHE) i
No. Name of test items Test result (Pass/Fail) Remark
: i B ot ,
Altitude simulation Passed
; WA it :
Thermal Passed
5 Wzh T /
Vibration Passed
: il Atk ,
Shock Passed
. S AL ot )
External short-circuit Passed
. B C ,
Crush/Impact Passed
; M TS ot ,
Overcharge Passed
. T At
Forced discharge Passed
WA TR S s e i IR AR T F%%{Eﬁ;iiﬁ B A
3 ] 2 o ST/SG/AC.10/11 Rev.6/Amend 1, 38.3 /R S N\
| I \ 4 .f\ A
o Eigﬁji igfjgﬁ UNITED NATIONS “Recommendations on the ’ Een Mguan A \
G TRANSPORT OF DANGEROUS GOODS” Manual of v‘T hnology,,leﬁed C,En al
criferion N o T \
Tests and Criteria s w Lab 7]
ST/SG/AC.10/11 Rev.6/Amend 1, 38.3 (gﬁ) /
'{ /5 M SRR o EAE (SJgnature) 4
Slgnamre 1/r Guo Jiali: Center Director ] % S H i‘f H
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Test Report
5485 (Report No.): RTN-UN-2101-4035

e b & B ZREEHIbE
Sample Name: Rechargeable Li-ion Battery
FE o A 5 361-00145-00
Sample Model: 361-00145-00
T 6 B AL RSENTRE IR BT IR

Consignor: Dongguan Amperex Technology Limited

’i& > J‘H L@/
ARSEHTRETA :}j’& A BEZ%\EP TR Y

1r— F\’\El,

Dongguan Ampere: T chnology lelted Central Lab
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FE AR TR TR Wik K5 Ak
Sample name Rechargeable Li-ion Battery Test category After testing
(=]
AL 361-00145-00 PRI H 5 2021-01-29
Sample model Accepted date
(=] 3.
FRALAA 3.87V 0.87Wh AT H 2021-01-31
Sample specification Test start date
(=] A e, &:[f
FER AR (1) 43 WAL H A 2021-02-15
Sample quantity (pcs.) Test end date
AL AL REEHTREVE BRI B H]
TR Consignor = @?Sf%gi; ;r;?ez(z g;?nﬁf)logy lilimited :
Consignor Information T AL H bk iy VEARSE T B TP 15
Hlansionoraidress West Industrial Road 1#, Songshan Lake Industry Park, Dongguan
& City, Guangdong Province, P. R. China
1) 18 B 44 K FRTEHTRER BB PR 7]
Manufacturer Name Dongguan Amperex Technology Limited
3 7 b FE AR AR SE TR LIRS Tk v 1 5
il 38 e 1 5 Manufacturer address West Industrial Road 1#, Songshan Lake Industry Park, Dongguan
Manufacturer City, Guangdong Province, P. R. China
Infi ti 3
rrormation HIE S +86-(0)769-8898 9338 @.?Fﬂﬁfg SSL-Reception@ATLBattery.com
Telephone Number E-mail
Pk
Website www.atlbattery.com
WIAFRIEA AT ERBRE: 15°C -25°C; BRBEIRAE: 45%-75%
Test L (?nment Ambient temperature: 15°C - 25°C; Ambient humidity: 45%~75%
condition
F b3 WE R/ RAREAR, SRR AR
Appearance Silver nylon/Al/PP compound film, bag yellow high temperature tape.
BEE KTl yEmmail T KR mmEF
iﬁ“iﬁﬁ&ﬂ]yﬂjﬁﬁﬁ‘{ﬁ ST/SG/AC.10/11 Rev.6/Amend 1, 38.3

Test method and criterion

UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS
GOODS” Manual of Tests and Criteria
ST/SG/AC.10/11 Rev.6/Amend 1, 38.3

R R BEATY fRED i SPERAEREG BPIE. REETTHL. REDER

WA H : . ) g -
Test i Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush,
est items q
Overcharge, Forced discharge
Sk, EHMFEREE «RTREREYEMHAE R RS
WAL ST/SG/AC.10/11 Rev.6/Amend 1, 38.3 FruEHY B R
Soneliusfon The sample has passed the test items of UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS™ Manual of Tests and Criteria ST/SG/AC.10/11
Rev.6/Amend 1, 38.3
HNE N (€2 PNGY
Testers ﬂ'a ™ ’r&i—‘&_‘__ﬁ (Testers)
i A B (BARR)
Compiler F%fjl ’ ’5/ (Technician) \%%ff %ﬁﬂ'ﬁﬁ?ﬁ@ Gl
H é A (B TAZ ) AL 2
Checker (Test Engineer) Dongguan Amperex Te”clﬁlo}\bgy
L B oem lelted Cenral Lap. |
= eid st
HEE (31gnature)
Approval BRAERR: HoFEAE ! 4
Guo Jiali: Center Director BR E 2024 ﬁ}ﬂ ’? H
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T i A B2 it B
Sample description and description
FEM 2 FR ) ¢ Lt iR
Sample name Rechargeable Li-ion Battery Model 3610014500
i ﬁﬁ 226mAh ﬁ_:% 'tk 387V
Rated capacity Nominal voltage
el TR
Chemical composition
Wi P 7 A PR R P INERE T Ao (IC JEIRFE A 445V, ARG PL 445V HIERH
Test charge program 2 0.05C)
SEL AL AR Y R R AL A R B BRI L (B 1C MO 3.0V)
Test using a program

AR o ]

Test sample image

el 1: IETH B2 Jm

Figure 1: positive Figure 2: negative

& 3: FRil
Figure 3: Logo
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s A, T b 3 E T 2 7] -E. N . I {f’: 7
FE | WA 4 SRR RBIE ARt wikgsm | FIEE | e
Standard requirement or the clause Test
No. Name of test Test result . Remark
number of standard conclusion
B E «EPER s a1 Rief
1 %E*ﬁjﬂ FRMETIE A% T1; UN Manual of Test and 'Jt—lﬁfffi‘% 1 %*ﬁ' /
Altitude simulation | Criteria ST/SG/AC.10/11/Rev.6/Amend 1,383 | See Appendix 1 Passed
Test 1
; BEA I CRTEbsty st r a5
2 ﬁﬁlﬁgﬁ FRIEFy 3838 T2; UN Manual of Test and mpﬁi% 2 ﬁ$§ /
Thermal Criteria ST/SG/AC.10/11/Rev.6/ Amend 1, 38.3 See Appendix 2 Passed
Test 2
. A E CRTfER s s 5
3 *}ﬁng RT3 T3; UN Manual of Test and ‘ﬂlﬂﬁ% 3 GLi /
Vibration Criteria ST/SG/AC.10/11/Rev.6 /Amend 1, 38.3 See Appendix 3 Passed
Test 3
A GETfall R Yna i gt REm ;i _
4 MIT_'E ARHEF I 3% T4, UN Manual of Test and m%ji@ 4 ﬁb}fg /
Shock Criteria ST/SG/AC.10/11/Rev.6 /Amend 1, 38.3 See Appendix 4 Passed
Test 4
Ah R KL A TEREIREH T A% e
5 Esteriial ARHETF M R85 TS; UN Manual of Test and Em‘f%ﬁ 5 s /
) ) Criteria ST/SG/AC.10/11/Rev.6 /Amend 1, 38.3 See Appendix 5 Passed
short-circuit Test 5
o B «RT R atm gy Waef
& %ﬁ: Eﬁﬁﬁi FRHET-HE AR5 T6; UN Manual of Test and Elﬁj‘ﬁ 6 /&*% /
Cmsh/hnpact Criteria ST/SG/AC.10/11/Rev.6 /Amend 1, 38.3 See Appendix 6 Passed
Test 6
0 g AR «RTais i s Red .
7 1o T HL FRHETFM 85 T7; UN Manual of Test and m“pﬁ-i& 7 L /
Overcharge Criteria ST/SG/AC.10/11/Rev.6/Amend 1 , 38.3 See Appendix 7 Passed
Test 7
; A E CRFERRPHSHMEDE R 7
g | UBL FRAEFI 38 T8, UN Manual of Testand | JLPH¢ 8 G ;
Forced discharge Criteria ST/SG/AC.10/11/Rev.6 /Amend 1, 38.3 See Appendix 8 Passed
Test 8
A5 H 7
Test items
4T
s B
S L R N / Post /
i = ame
Subcontracted test condition s scEe code
Subcontracted
Laboratory - HIE
/ /
Address Tel.

Form No.: QF-QSP-LAB-1047-08E
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75 1 R E 44 FF T AL
No. Name of test items Altitude simulation
3 N W V.04 5 3, [+ | 1
T FER IR A AR Before test MG After test W B g ﬁﬂﬁ ERER ﬁi{ i
Pl 4 Sample Mass loss Residual 4k
Sample No. status Jﬁﬁ J:I:Eg’ EE&FL‘. E\%Jif ﬂ:ﬂg' EEAE (%) OOCV Test
m@ | U™ | m U, (V) () | rosult
NPO1KPO4B0JS | HKSERIEH
leye fully 3.6406 4.425 3.6404 4.419 0.01% 99.86% 0
B 361-00145-00 o
NPO1KPO4ROJS | HKsEETH
Teye filly 3.6438 4.425 3.6437 4.420 0.00% 99.89% 0
N 361-00145-00 g
NPOIKP04BOJO | HKZERITH
leye fully 3.6426 4.424 3.6426 4.418 0.00% 99.86% 0
P 361-00145-00 e
IR SEATH
ﬁ%ﬁ%ﬂﬁ?&g leye fully 3.6754 4.425 3.6749 4419 0.01% 99.86% 0
charged
NPOIKP04BOJS9 | HKSERTIH
Ieye fully 3.6605 4.425 3.6598 4419 0.02% 99.86% 0
361-00145-00 e,
NPOTKPO4BOJSL, | 23 KSe&iti
25cye fully 3.6280 4.428 3.6281 4.425 0.00% 99.93% 0
361-00145-00 g
NPOIKPO4BOJSP | 25 RE&TEH
25cye fully 3.6633 4.427 3.6632 4.423 0.00% 99.91% @]
361-00145-00 i
NPO1KPO4B0JS | 25 KSERISH
25cye full 3.6768 4.427 3.6769 4.423 0.00% 99.91% o)
M 361-00145-00 cf;rgc | ¥
25 IKSERTH
Va0 | Ty | 36547 | 4427 | 36546 | 4423 000% | 9991% | O
charged
25 WSERTSHL
NPOIKPO4BOIST
Scy Bully 3.6412 4.428 3.6408 4.425 0.01% 99.93% 0
361-00145-00 rged

PAFEH

B Ll V-HESG DAMA; R-IESE; F-fgk; O-Joilbl, JoHPS, Tk, JomR, Joik.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.
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= 5 IR H 2 TR
No. Name of test items Thermal test
i T ) b Sl Wk
- B RS MR H Before test e After test RERL ijﬁﬁ{f o,
Sample — Mass loss s,
SampleNo. | 7P B | FEOWE | R | JRERE | ) OCV | Test
m@ | U ) | m) U, (V) (%) | result
ke
e o | lovemily 3.6404 4.419 3.6384 4.324 0.05% | 97.85% 0
charged
NPO1KP04B0JS | FiKFERTTH
e lly 3.6437 4.420 3.6419 4322 0.05% 97.78% 0
N 361-00145-00 fg:rge i ¢ ¢
NPO1KP04B0JO | HkKERTEH
leye fully 3.6426 4.418 3.6408 4321 0.05% 97.80% 0
P 361-00145-00 harged ! !
ik sed R
oy | lemily | 36749 | 4419 | 36730 | 4322 | 005% | 9780% | O
charged
NPO1KPO4B0JS9 | HKSEETEH B
Towe Balk 3.6598 4.419 3.6583 4321 0.04% 97.78% 0
361-00145-00 jg:rge d & .
25 ke T
Lo 0aSOSL | aseye ully 3.6281 4.425 3.6262 4331 0.05% 97.88% 0
charged
25 e T
it | Zees 3.6632 4.423 3.6609 4330 0.06% 97.90% 0
charged
25 WA
IO | “aseyenuty | 3.6769 4.423 3.6748 4.329 0.06% | 97.87% 0
charged
NPOIKPO4BOIS | 25 W7
. 2Scye fully 3.6546 4.423 3.6529 4330 0.05% 97.90% 0
V 361-00145-00 Jﬂlwdv . !
25 W SR AT
NPO1KPO4BOIST
25cye full 3.6408 4.425 3.6390 4.330 0.05% 97.85% 0
361-00145-00 e ! ’
PAREH

i LR V-HESG DA R-EEE; F-lEak; O-J0MtR, JoHPS, Joffl, JoRis, FEk.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No Ieakage, no venting, no disassembly, no rupture

& no fire.
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s 3 W3 E 44 5 b
No. Name of test items Vibration
. S : RS
P FESR A AR Before test M5 After test R ﬂﬁ‘i i | WA
S Sample Mass loss feesidngl sk
Sample No. S JR B TR JF i L E %) OOCV Test
mi@ | Ui (V) | ms(e) Us (V) (%) | result
HRSERIEH
ROV eiodl I T 3.6384 4.324 3.6385 4324 0.00% | 100.00% | O
charged
NPOIKPO4BOJS | HRSERTTH
Tepetilly 3.6419 4322 3.6417 4321 0.01% 99.98% 0
N 361-00145-00 i
Wik 4o
Do kroanolo | Tieyeniy 3.6408 4.321 3.6405 4320 0.01% 99.98% 0
charged
HRkSEETH
T s | Covchily 3.6730 4.322 36727 4.321 001% | 99.98% 0
charged
NPOIKP04B0JSO | HKsEEIEH
leye full 3.6583 4.321 3.6582 4.320 0.00% 99.98% 0]
361-00145-00 g:rge d”
25 Wz LI
e oL | ascye illy 3.6262 4331 3.6259 4330 0.01% 99.98% 0
charged
NPOIKPO4BOJSP | 23 KSGRTEH
25cyc fally 3.6609 4.330 3.6605 4.329 0.01% 99.98% 0
361-00145-00 sharged ! s
25 WsaT
Sias et | seenily 3.6748 4.329 3.6744 4328 0.01% 99.98% 0
charged
NPOIKP04B0JS | 25 WsedTii
: 25cye fully 3.6529 4.330 3.6525 4.329 0.01% 99.98% 0
V 361-00145-00 i
25 Wese Ao
NPO1KPO4BOJST
25cyc fully 3.6390 4.330 3.6388 4.329 0.01% 99,98% 0
361-00145-00 e
IR H

I Ll V-HESG D-MA; R-me%; F-iek; O-J0iMtlR, JoHER, Jofitid, JonEs, Jolk.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.
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7 ; WIRGH 4% | Wik

No. Name of test items Shock

HIART Before test Wk Aftertest | e | FAME | W

=N l;s;‘
HEmais IR Residual | #55

Sample - Mass loss
SampleNo. | " 7P B | FREE | RR | FFERE | o) OCV | Test
m; (g) U, (V) m; (g) U (V) (%) | result
NPOIKPO4B0JS | HKSERIA
leye fully 3.6385 4.324 3.6386 4.324 0.00% 100.00% 0
B 361-00145-00 o
NPOIKPO4ROJS | HkseaTsh
. Togmfally 3.6417 4.321 3.6416 4.321 0.00% 100.00% 0
N 361-00145-00 i
NPO1KPO4B0JO | HKTERIEH
Leye fully 3.6405 4.320 3.6407 4320 0.01% 100.00% 0
P 361-00145-00 R
NPO1KPO4B0JS | HiKSERTH
) teye fally 3.6727 4.321 3.6731 4321 -0.01% 100.00% 0
E 361-00145-00 e
NPO1KPO4B0JS9 | HKSEETH
p Teye full 3.6582 4.320 3.6586 4320 0.01% 100.00% 0
361-00145-00 ey
25 ke
Nggiﬁ?ﬁ%fl‘ 250ye fully 3.6259 4.330 3.6262 4330 -0.01% 100.00% 0
charged
NPOIKPO4BOJSP | 25 KIERTEH N
25eye fally 3.6605 4.329 3.6605 4.329 0.00% 100.00% 0
361-00145-00 e B
25 WA
iff;fggfﬁ?é% 25cye fully 3.6744 4328 3.6746 4328 -0.01% 100.00% 0
charged
NPOIKP04R0JS | 25 KSERFEH i
SSevetully 3.6525 4.329 3.6528 4.329 0.01% 100.00% 0
V 361-00145-00 el
25 WoEkTeil
HEORTORBIIBE ¢ = ol 3.6388 4329 3.6391 4329 001% | 100.00% 0

361-00145-00 charged

PP aH

H: LR V-HESG DRA; R-RE; F-i2k; O-Joiltds, JoHb<, JoRMA, JoiR, JoiEk.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture
& no fire.
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7 . WASIE 4B | Shusks
No. Name of test items External short circuit
AP i 2 TR 5 1o
I g Rt Sl 4k
GRLE AR Max. External Temperature At L
Sample No. Sample status (C) Test result Remark
NPO1KPO4BOIS kST 56.9 0 /
B 361-00145-00 leye fully charged .
NPOIKPO4B0JS Hiksza T 579 0 /
N 361-00145-00 Teye fully charged :
NPO1IKP0O4B0OJO B SRR T 572 0 /
P 361-00145-00 leye fully charged ’
NPO1KPO4BOIS EWsE AT 576 0 /
E 361-00145-00 leye fully charged :
NPO1KP04B0JIS9 Hikseaisw 579 0 /
361-00145-00 leye fully charged ’
NPO1KPO4BOJSL 25 WSE AL 56.9 0 /
361-00145-00 25cyc fully charged :
NPO1KPO4BOISP 25 WsERFE 57.0 0 /
361-00145-00 25cyc fully charged :
NP0 1KPO4BOJS 25 Wse TS _ o /
M 361-00145-00 25cye fully charged '
NPO1KP04B0JS 25 BT 577 0 7
V 361-00145-00 25cye fully charged '
NPO1KP0O4B0JS 25 IEEAETSHL 572 (0] /
T 361-00145-00 25cye fully charged J
AREH

¥: D-HA; R-W3; F-lk; O-Jofitk, Jom, kK.
Note: D-Disassembly, R-Rupture, F-Fire, O- No disassembly, no rupture & no fire.

Form No.: QF-QSP-LAB-1047-08E
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P 2
7 , WRASH &R | 1R
No. Name of test items Crush
R i 2 T 5 0 M
S 1 = LR 3?; il 1A £
ﬁnn%_’? ﬁ Hﬂ'{k:l.h Max. External Temperamre m]ﬁvﬂ% %?Jt—
Sample No. Sample status () Test result Remark
02208813033 N 20.4 0 /
cyc 50% capacity
¥k 50%
0220C8814145 Ty $0% capacily 20.5 0 /
0220C8814084 L 20.3 0 /
cyc 50% capacity
GpocsElany | N ER 20.3 0 /
cye 50% capacity
0220C8813421 M. 20.7 0 /
cye 50% capacity
0220C8813479 e R 20.6 0 /
cye 50% capacity
25 Ik S0% %k
0220C8813453 25cye 50% capacily 31.8 O /
- 25 W 50%5EHRt
0220C8813485 250ye 50% capacity 20.7 O fe
25 ¥ 500
0220C8813418 2Seye $0% capacity 20.8 O /
25 Yt 50%%E 1
0220C8813413 25cyc 50% capacily 21.8 0 /
HTFEH
e DR PRk O-JufifiE, JoEK.

Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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IEa) 7 WA H 4475 R
No. Name of test items Overcharge
i PR Wik R Liighs
Sample No. Sample status Test result Remark

NPO1KP04BOIS B SEATOH 0 /

G 361-00145-00 Icye fully charged

NPO1KP04BOIS Ekse eI 0 /
K 361-00145-00 Ieye fully charged

NPO1KPO4B0OK1 HRsER T 0 /
K 361-00145-00 Leye fully charged

NPO1KPO4BOK 1 ko4 o 0 /

7 361-00145-00 Leye fully charged

NPO1KPO4BOK 1 25 M SEATEHL 0 /

0 361-00145-00 25cye fully charged

NPO1KPO4BOK 1 25 WHE AT 0 /

L 361-00145-00 25cye fully charged

NPOIKP0O4B0OK 1 25 WSEATEHL 0 /
N 361-00145-00 25cye fully charged

NPO1KP04B0JS 25 e FoH 0 /

0 361-00145-00 25cyc fully charged

UTF=EH

W DR F-RK; O-Jofifik, JoEK.

Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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7 ; WRGIH AR | sl
No. Name of test items Forced discharge
T4 FE RS Ras R Siigan
Sample No. Sample status Test result Remark
0220C8813077 lcfgﬁl’:ﬁiﬁfg . 0 /
0220C8813078 lcfﬁﬁ’:ﬁﬁﬁfg i 0 /
02208813113 Icfgﬁfﬁﬁfg y 0 /
0220C8813170 lcfgﬁl’?ﬁﬁfg y 0 /
0220C8813039 lcffﬁiﬁfg y 0 /
0220C8813034 lcffﬂ;"“’ﬁ?hfg 3 0 /
0220C8813028 lcff’ﬁffs’fﬁfg . 0 /
022008814024 lcfgﬁg?iﬁfjg " 0 /
0220C8813089 hy’f‘ﬁ?ﬁﬁi " 0 /
0220C8814003 Ic}fﬁfﬁ’fifg y 0 /
0220C8814126 | , % ;ﬁfﬁi " 0 /
hozzoc:zssmz’/ B f’ﬁfiﬁfg y 0 /
0220C8814044 25;2 jﬁfiﬁfﬂg y 0 /
022008814038 |, ¥ iﬁfﬁ?@ ed 0 /
0220C8814030 | . % ;ﬁfiﬁi o 0 /
022008814113 | . ;ﬁ;’fi’fhﬁg " 0 /
0220C881409 | o fﬁfi’ﬁy . 0 /
022008814087 25:3: ;ﬁiﬁﬁg y 0 /
0220C8814082 Zsi ;ﬁiﬁiﬁ P 0 /
0220Cs814083 | , % ;ﬁﬁﬁfg y 0 /
Y DARG; PR OJAR, Ttk

Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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Statement

L. Al & T AR S R A B TR -

The test report 1s invalid if not affixed the official seal of the laboratory to it.

2. Fell o S IR TERL -
The test report is invalid if it is blotted out.

3. MRS, POTHEAEMARL.

The conclusion of the consignation test is only valid for the provided sample.

4, MRS E A R, MT RS2 B R ATLR Y R SR .
Objections to the test report must be submitted to ATL Central Lab within 15 days.

5. AR REALIESHEFF, TR EH .
This report cannot be partial copied, without the written permission of Amperex

Technology Limited Central Lab.

REEHTRBIR BB R /) O e =

Dong guan Amperex Technology Limited Central Lab
Myl R ESRE ARG AR LR E T 15
Addr: West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City,
Guangdong Province, P. R. China
B35 Tel. : +86-0769-88989149
fBH Fax.: +86-0769-88989483
HB#E E-mail: Lab-Service@ATLBattery.com

Mk Website : www.atlbattery.com




